





11/27/23, 3:31 PM

Proposal No

Compliance ID

Compliance Number(For Tracking)
Reporting Year

Reporting Period

Submission Date

IRO Name

IRO Email

State

IRO Office Address

Note:- SMS and E-Mail has been sent to P Subramanyam, TAMIL NADU with Notification to Project Proponent.

https://parivesh.nic.in/compliance/api/showData

Home Page

Your application has been Submitted with following details

IA/TN/IND/6221/2007

21035743
EC/M/COMPLIANCE/21035743/2023
2023

01 Dec(01 Apr - 30 Sep)

27-11-2023

P Subramanyam
agmu102@ifs.nic.in

TAMIL NADU

Budgam

7



11/29/23, 11:35 AM

¥ LiFE

|y Lifestyla for
\ Emvironmeni

Proposal Details

Proposal No
IA/TN/IND/6221/2007
Category

Industrial Projects - 1
[...]
Both DIP and upgradation of Captive Power Plant work were started and completed during 2013
itself

Complied

Attachment: NA

belief and | am aware that if any part of the data and information found to be false or misleading at any stage, the clearance given to the project will be revoked at our risk and cost. In

addition to above, | hereby give undertaking that no activity such as change in project layout, construction, expansion, etc. has been taken up without due approval.

Cover Letter From IRO

Cover Letter From IRO
NA

https://parivesh.nic.in/compliance/api/view?compliance report id=21035743

5/5



11/27/23, 3:41 PM

Proposal No

Compliance ID

Compliance Number(For Tracking)
Reporting Year

Reporting Period

Submission Date

IRO Name

IRO Email

State

IRO Office Address

Note:- SMS and E-Mail has been sent to P Subramanyam, TAMIL NADU with Notification to Project Proponent.

https://parivesh.nic.in/compliance/api/showData

Home Page

Your application has been Submitted with following details

IA/TN/IND/4608/2005

21582598
EC/M/COMPLIANCE/21582598/2023
2023

01 Dec(01 Apr - 30 Sep)

27-11-2023

P Subramanyam
agmu102@ifs.nic.in

TAMIL NADU

Budgam

7



11/29/23, 11:36 AM View Compliance

gafaevl, ae 3iie Aaaryg ufkaded siatea
Ministry of Environment, Forest and Climate Change

¥ LiFE

|y Lifestyla for
\ Emvironmeni

View Compliance Report at Project Proponent

Proposal Details

Proposal No

IA/TN/IND/4608/2005

Category

Industrial Projects - 1

Proposal Name

Expansion of Pulp and Paper Mill (2,45,000 to 4,00,000 TPA) by installation of new Paper Machine (1,55,000 TPA) and balancing of Hard Wood Pulp Mill (300 to 330 TPD) and Bagasse based Pulp Mill
(500 to 550 TPD) at TNPL, Kagithapuram, Karur District.
Plot / Survey/ Khasra No.

Village(s)

Sub-District(s)

State

TAMIL NADU

District

KARUR

MOoEF File No

J-11011/710/2007-1A-11(1)

Name of the Entity/

Corporate Office

Tamil Nadu Newsprint and Papers Limited
Entity's PAN

NA

Entity Name as per PAN

NA

Entity details mentioned above is correct ?
Agree

Covering Letter

Covering Letter
Click to View

Compliance Reporting Details

Reporting Year

2023

Reporting Period

01 Dec(01 Apr - 30 Sep)

Remark(if any)

EC compliance status report pertaining to installation of New Paper machine(1,55,000 TPA) , Hard wood Pulp Mill (300 to 330 TPA) and Bagasse based Pulp Mill (500 to 550 TPD) and for the period
ending 30/09/2023.

Details of Production and Project Area

Date of Commencement of Project/Activity

11-12-2008
Project Area as per EC Granted(ha.) Actual Project Area in Possession(ha.)
Private 151.76 1.62
Revenue Land 0 0
Forest 0 0
Others 0 0
Total 151.76 1.62
PRODUCTION CAPACITY
Sr.No. Name of the Product Units As per EC Granted  As per CTO Granted ~ CTO ID Valid Up To Production during last fii ial year
1 Newsprint and Writing and Printing Paper Tons per Annum (TPA) 480000 480000 2307138725381  31-03-2023 420793

https://parivesh.nic.in/compliance/api/view?compliance report id=21582598 1/6



11/29/23, 11:36 AM

Conditions

Specific Conditions

Sr.No.

Condition Type

Statutory compliance

AIR QUALITY MONITORING AND
PRESERVATION

AIR QUALITY MONITORING AND
PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

Condition Details

i. As proposed, E\‘emental Chlorine PPs Submission
Free (ECF) bleaching technology

shall be adopted in hardwood

pulp mill, bagasse pulp mill and

paper machine.

. C.c.>r.1t|nuous stack monitoring PPs Submission
facilities for all the stacks.
Sufficient air pollution control
devices viz. Electrostatic
precipitator (ESP) and bag filters
etc. shall be provided to control
gaseous emissions below 100
mg/Nm?. Monitoring of H2S and
Mercaptan along with other
parameters shall be ensured and
report submitted to Ministry's
Regional Office at Bangalore,
TNPCB and CPCB regularly. The
gaseous emissions (SPM, SO2,
NOX, H2S and Mercaptan) from
various process units shall
conform to the standards
prescribed from time to time. The
State Board may specify more
stringent standards for the
relevant parameters keeping in
view the nature of the industry, its
size and location. At no time, the
emission level shall go beyond the
prescribed standards. In the event
of failure of any pollution control
systems(s) adopted by the unit,
the respective unit should not be
restarted until the control
measures are rectified to achieve
the desired efficiency.

iii. Secondary fugitive emissions L
PPs Submission

from all the sources shall be

controlled within the latest

permissible limits issued by the

Ministry and regularly monitored.

Guidelines / Code of Practice

issued by the CPCB shall be

followed. Fugitive emissions shall

be controlled by providing dust

collectors and water spraying

system at material transfer points.

Monitoring of H2S and

mercaptans shall be carried out

once in a month in the work

environment.

iv. AOx levels shall be controlled
less than 1 kg/ton of paper
manufactured as per E(P) Act. The
odours and gases from cooking /

PPs Submission

stripping column, evaporator hot
well and hot condensate tank
should be burnt in the incinerator.

v. Total water consumption shall
not exceed as mentioned in the
Corporate Responsibility for
Environment Protection (CREP)
guidelines.

PPs Submission

vi. Total water requirement from
River Cauvery shall not exceed
72,000 M3/day as per the
permission accorded by the Public
Works Department. Efforts shall be
made to reduce the quantity of
water intake and maximize use of

PPs Submission

recycled water.

vii. The process effluent shall be
treated in Effluent Treatment Plant
(ETP) through primary, secondary
and tertiary treatment methods.
Spill liquor from paper mill and
chemical recovery areas shall also
be collected and properly treated.
Effort shall be made to reduce the

PPs Submission

colour in the effluent discharged.
Treated effluent (filtrate) shall be
used for the green belt
development and discharge to the
nearby drain only after conforming
to the standards prescribed by the
TNPCB and under E(P) Act,
whichever are more stringent. The
quality of the treated effluent shall

https://parivesh.nic.in/compliance/api/view?compliance report id=21582598

View Compliance

Status of Compliance,Remarks/Reason and Supporting Documents

Implementation status: ECF ? 2008 for both hard wood pulp and bagasse pulp mill. The units are
under operation. ECF is not applicable for Paper machines.

Complied

Attachment: NA

TNPL has installed Electro Static Precipitator (ESP) in the Chemical Recovery Section to mitigate
the boiler particulate emission. The stipulate the norms for the boilers in the chemical recovery
section are achieved by operating ESP?s efficiently with appropriate periodical maintenance. The
same is evidenced from the Continues Emission Monitoring Data ? Connected with care air centre
of TNPCB & Periodical TNPCB Stack Survey ROA & NABL accredited & MoEFCC recognized Third
Party Lab data. Latest TNPCB and NABL accredited & MoEFCC recognized Third Party Lab Stack
survey ROA is submitted as Annexure I. H2S and Mercaptans are monitored once in a month
through NABL accredited & MoEFCC recognized Third Party Lab. TNPL has a dedicated captive
power plant. A separate feeder from the TG sets is connected directly to pollution control
equipment systems to ensure continuous power supply during the emergencies

Complied

Attachment: Click to View

Secondary fugitive emissions control measure installed closed conveyors, water sprinklers, dust
collectors, wind barriers, greenery development, telescopic chute etc., H2S and Mercaptans are
monitored once in a month through NABL accredited & MoEFCC recognized Third Party Lab.
Copy of latest H2S and Mercaptans report enclosed as Annexure XXII

Complied

Attachment: Click to View

AOX and TOC are mentioned once in a month through NABL accredited & MoEFCC recognized
Third Party Lab. AoX varies 0.03 to 0.09 Kg/T against 1 kg/tone of paper production. Copy of AoX
report submitted as Annexure VI.

Complied

Attachment: Click to View

Average total water consumption is only 33,656 m3/day. Average fresh water consumption and
treated effluent discharge are 19 m3/T of Product. Copy of CREP report for current review period
is submitted as Annexure XII.

Complied

Attachment: Click to View

The average fresh water consumption during the review period is about 33,656 m3/day excluding
domestic consumption against the permitted quantity of 72,000 KLD

Complied

Attachment: NA

The unit installed Primary, Secondary and Tertiary Effluent Treatment facilities to ensure its quality
within norms prescribed by board & entire treated effluent is utilized for ? On land irrigation?
Complied

Attachment: NA

2/6



11/29/23, 11:36 AM

14

15

16

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING

AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WATER QUALITY MONITORING
AND PRESERVATION

WASTE MANAGEMENT

WATER QUALITY MONITORING
AND PRESERVATION

conform to the prescribed
standards and used for irrigation.
AOx and TOC levels are to be
monitored.

viii. Adequate number of influent
and effluent quality monitoring
stations shall be installed in
consultation with the TNPCB and
controlled within the permissible
limits for all the parameters. One
of the water quality monitoring
station shall be at 100 m
downstream of confluence of the
treated effluent discharge point in
the nearest water body

ix. Efforts shall be made to reduce
total dissolved solids (TDS) in the
effluent and effluent discharged
shall not exceed 80 m3/T of paper
produced as per the norms
prescribed in the E(P) Act.

x. Chemical recovery plant shall be
installed for the treatment of black
liquor. In order to achieve colour
reduction, tertiary treatment
system like activated filter, multi-
media filter etc. shall be explored.
The inorganic compounds shall be
recovered in the chemical recovery
plant and organic compounds
burnt in the recovery boiler. The
effluent from bagasse handling
and fibre preparation section
containing high BOD and SS shall
be segregated and treated in a
clarifier to reduce the SS. Effluent
with low BOD and SS generated
from paper machine, pulp mill and
soda recovery plant shall be
passed through bar screen,
mechanical screen, detritor and
primary clarifier to remove SS.
Anaerobic treatment shall be done
to reduce BOD levels. The bio-gas
from the bio-methanation plant
shall be utilized in lime kiln. The
effluent shall be further treated in
the aeration system based on
activated sludge process to reduce
BOD/ COD to the permissible
levels. No trade effluent shall be
discharged into Pugalur Canal and
seepage from TEWLIS area shall be
prevented entering the same canal
during the monsoon.

xi. Permission for the drawal of
75,750 M3/day from River Cauvery
water shall be obtained from the
concerned department.

xii. Action plan shall be prepared
for further colour removal from
the effluent and submitted to the
Ministry, its Regional Office at
Bangalore, TNPCB and CPCB and
implemented.

xiii. Regular ground water
monitoring shall be carried out for
all the relevant parameters where
effluent is discharged.

xiv. Apart from other parameters,
TOC and AOx levels in the treated
effluent shall be measured once in
a month. The AOx levels shall not
1.5kg/tone of paper as per the
norms prescribed in E(P) Act.

xv. Sludge dewatering system shall
be installed. ETP sludge shall be
used as manure Chip dust and pith
shall be used as fuel in the existing
boilers of TNPL. Lime mud
reburning kilns shall be installed to
recycle lime sludge and to
regenerate burnt lime required for
the caustcizing process. Efforts
shall be made for the utilisation of
lime sludge and mud in the
cement plants.

xvi. Action plan for the disposal of
Reverse Osmosis (RO) rejects shall
be prepared and submitted to the

PPs Submission

PPs Submission

PPs Submission

PPs Submission

PPs Submission

PPs Submission

PPs Submission

PPs Submission

PPs Submission

https://parivesh.nic.in/compliance/api/view?compliance report id=21582598

View Compliance

Influent quality at each sources of generation and treated effluent quality are monitored once in a
month by TNPCB. Summary of online Water Quality Watch (WQW) data attached as Annexure IV
Complied

Attachment: Click to View

The average wastewater discharge was 19 M3/per MT of paper production for the review period.
Efforts taken to reduce TDS in treated effluent are enclosed as Annexure XXIII.

Complied

Attachment: Click to View

All the above facilities, viz., chemical recovery plant, ETP tertiary Treatment, Bio gas plant with pre
- treatment for bagasse wash water, use of bio gas in lime kiln, ASL implemented and in operation
Complied

Attachment: NA

Permission for drawl of 16 MGD water from River Cauvery from Govt. of TamilNadu is available
and enclosed as Annexure XXIV

Complied

Attachment: Click to View

TNPL had implemented tertiary treatment to reduce colour in the treated effluent by Ozonation
during 2010.

Complied

Attachment: NA

TNPCB and NABL accredited & MoEFCC recognized Third Party Lab is being conducting ground
water quality analysis once in three months and relevant reports are submitted to concerned
authorities along with respective EC compliance report. TNPCB and Latest NABL accredited &
MoEFCC recognized Third Party Lab Ground water analysis report submitted as Annexure V
Complied

Attachment: Click to View

AOX and TOC are measured once in a month through NABL accredited & MoEFCC recognized
Third Party Lab. An AoX value varies from 0.03 to 0.09 Kg/T against 1 kg/ton of paper production.
Copy of AoX report submitted as Annexure VI

Complied

Attachment: Click to View

Dewatering system of Vaccum filter and decanters are installed ETP. ETP Sec. Sludge used as
manure. Chip dust and pith are used as fuel. Two lime kilns in operation. Lime sludge mud is used
in TNPL Cement Plant

Complied

Attachment: NA

TNPL carried out pilot plant study through Tamil Nadu Water investment company and concluded
that the implementation of RO in Effluent recycling is economically not feasible. However, if any
economically feasible technology available in the market TNPL will be implement.

3/6



11/29/23, 11:36 AM

17

18

20

21

22

WASTE MANAGEMENT

Corporate Environmental
Responsibility

GREENBELT

PUBLIC HEARING

Corporate Environmental
Responsibility

Human Health Environment

General Conditions

Sr.No.

Condition Heading

Statutory compliance

Statutory compliance

MISCELLANEOUS

Noise Monitoring & Prevention

Human Health Environment

Ministry's Regional Office at
Bangalore, TNPCB and CPCB
within three months of issue of
this letter.

xvii. Proper utilization of fly ash
shall be ensured as per Fly ash
Notification, 1999 and subsequent
amendment in 2003.

xviii. As per the recommendations
made in the Charter on Corporate
Responsibility for Environmental
Protection (CREP), the company
shall undertake measures for
discharge of within two years and
1.0 kg/ton of paper in 5 years.

xix. Green belt shall be developed
in 33 % area to mitigate the effects
of fugitive emissions all around
the plant in as per the CPCB
guidelines and in consultation with
local DFO. Green belt already
developed shall be properly
maintained.

xx.All the commitments made to
the public during public hearing
shall be satisfactorily
implemented.

xxi. All the recommendations
made in the Charter on Corporate
Responsibility for Environment
Protection (CREP) for Pulp and
Paper Sector shall be strictly
implemented.

xxii. The company shall provide
housing for construction labour
within the site with all necessary
infrastructure and facilities such as
fuel for cooking, mobile toilets,
mobile STP, safe drinking water,
medical health care, creche etc.